
SERIES 2000 SHORT STACK LIFT ASSEMBLY



UPPER AND LOWER MAST ASSEMBLY 

7XXXX

7XXXX
X

2

DNU

D

C

B

A
A

B

C

6 113 9 511 48

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.

DNU

PERMISSION OF SUMNER 
TOLERANCING PER: 

10
SHEET 1 OF 1SCALE: 

3

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

7

UNLESS OTHERWISE SPECIFIED

13

CONTAINED IN THIS 

NOTES/COMMENTS:

12

D

11

12

INTERPRET GEOMETRIC

.005

DO NOT SCALE DRAWING

THE INFORMATION DIMENSIONS ARE IN INCHES.

THREE PLACE DECIMAL:     AS NOTED REV
Exploded

234.571 LBS.

MATERIAL CODE

DNU

DNUDNU

FINISH

MATERIAL

DNU
DNUDNU

DNU

DNU

DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1910

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01

2000 Short Series Lift Upper 
and Lower Mast Assembly 

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783811 SHORT SERIES BLANK MAST FABRICATION 1
1 784099 MAST FAB BOTTOM MAST 2012S SERIES LIFT 1
1 784097 MAST FAB CNTR & TOP MAST 2012S SERIES LIFT 1
2 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
3 783536 PULLEY GUARD 2
4 783921 PULLEY ASSEMBLY 2
5 773108 WASHER, FLAT 7/16" GRADE 8 3
6 771166 M12-1.75 x 40MM HI-STRENGTH 10.9 GRADE 2
7 772505 NUT, INSERT JAM M12 1
8 771350 SCREW, SHOULDER 1/2 X 1/2 (TOP QTY 2) 2
8 771350 SCREW, SHOULDER 1/2 X 1/2 (CENTER QTY 4) 4
8 771350 SCREW, SHOULDER 1/2 X 1/2 (BOTTOM QTY 2) 2
9 783540 MAST ROLLER (TOP QTY 2) 2
9 783540 MAST ROLLER (CENTER QTY 4) 4
9 783540 MAST ROLLER (BOTTOM QTY 2) 2

10 783575 STOP BLOCK (TOP 2) 2
10 783575 STOP BLOCK (CENTER 4 ) 4
10 783575 STOP BLOCK (BOTTOM 2) 2
11 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2
12 772357 NUT, INSERT LOCK 1/2 - 13 2
13 772800 NUT, INSERT LOCK 12MM 1
14 783478 BACK PLATE CASTING MACHINED 1
15 772350 NUT, INSERT JAM 3/8 - 16 (TOP QTY 2) 2
15 772350 NUT, INSERT JAM 3/8 - 16 (CENTER QTY 2) 2
16 783649 TOP REINFORCEMENT BRACKET (CENTER QTY 1) 1
16 783649 TOP REINFORCEMENT BRACKET (BOTTOM QTY 1) 1
17 771258 SCREW, SHC 1/2-13 X 1 1
18 771107 SCREW, HHC 3/8-16 X 1 1
19 773060 WASHER, FLAT 1/2 USS 2
20 773022 WASHER, FLAT 3/8 SAE HARDENED (CENTER QTY 1) 1
20 773022 WASHER, FLAT 3/8 SAE HARDENED ( BOTTOM QTY 1) 1
21 783694 STOP BLOCK WEDGE 1
22 783484 PLATE, TOP PULLEY MOUNT 2600 1
23 771339 SCREW SHOULDER 1/2 X 1/4 1

CENTER & BOTTOM 

MASTS ONLY
LOCTITE

10 19

3

5

4

5

7

2

6

11

9

9

11

16

21

10

17

CENTER & BOTTOM 

CENTER & BOTTOM 
MASTS ONLY LOCTITE

1

 ONLY
TOP MASTS

18

MASTS ONLY

22

19

4

BOTTOM MAST 
ONLY

11

14

1

12

12

1013

159

11

6

BOTTOM MAST 
ONLY

10

19
11

5

3

CENTER & TOP 
MASTS ONLY

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 783811 SHORT SERIES BLANK MAST FABRICATION 1

1 784099 MAST FAB BOTTOM MAST 2012S SERIES LIFT 1

1 784097 MAST FAB CNTR & TOP MAST 2012S SERIES LIFT 1

2 783489 UPPER PULLEY BRACKET, 2600 SERIES 1

3 783536 PULLEY GUARD 2

4 783921 PULLEY ASSEMBLY 2

5 773108 WASHER, FLAT 7/16” GRADE 8 3

6 771166 M12-1.75 x 40MM HI-STRENGTH 10.9 GRADE 2

7 772505 NUT, INSERT JAM M12 1

8 771350 SCREW, SHOULDER 1/2 X 1/2 (TOP QTY 2) 2

8 771350 SCREW, SHOULDER 1/2 X 1/2 (CENTER QTY 4) 4

8 771350 SCREW, SHOULDER 1/2 X 1/2 (BOTTOM QTY 2) 2

9 783540 MAST ROLLER (TOP QTY 2) 2

9 783540 MAST ROLLER (CENTER QTY 4) 4

9 783540 MAST ROLLER (BOTTOM QTY 2) 2

10 783575 STOP BLOCK (TOP 2) 2

10 783575 STOP BLOCK (CENTER 4 ) 4

10 783575 STOP BLOCK (BOTTOM 2) 2

11 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2

12 772357 NUT, INSERT LOCK 1/2 - 13 2

13 772800 NUT, INSERT LOCK 12MM 1

14 783478 BACK PLATE CASTING MACHINED 1

15 772350 NUT, INSERT JAM 3/8 - 16 (TOP QTY 2) 2

15 772350 NUT, INSERT JAM 3/8 - 16 (CENTER QTY 2) 2

16 783649 TOP REINFORCEMENT BRACKET (CENTER QTY 1) 1

16 783649
TOP REINFORCEMENT BRACKET  

(BOTTOM QTY 1)
1

17 771258 SCREW, SHC 1/2-13 X 1 1

18 771107 SCREW, HHC 3/8-16 X 1 1

19 773060 WASHER, FLAT 1/2 USS 2

20 773022
WASHER, FLAT 3/8 SAE HARDENED  

(CENTER QTY 1)
1

20 773022
WASHER, FLAT 3/8 SAE HARDENED  

( BOTTOM QTY 1)
1

21 783694 STOP BLOCK WEDGE 1

22 783484 PLATE, TOP PULLEY MOUNT 2600 1

23 771339 SCREW SHOULDER 1/2 X 1/4 1



LOWER PULLEY KIT ASSEMBLY (779070)

2600 SERIES

2000 SERIES

2100 SERIES

2500 SERIES

EVENTER 20/25 SERIES

NEXT ASSY

PROPRIETARY AND CONFIDENTIAL

THREE PLACE DECIMAL  

SIZE

A A

B B

4

4

3

3

2

FINISH

MATERIAL

INTERPRET GEOMETRIC

  BEND 

(2000/2100/2500/2600/EVENTER20-25)TWO PLACE DECIMAL  

779070
SHEET 1 OF 1

12-3-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

1

DWG.  NO.

B

CHECKED TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

REV

2

DO NOT SCALE DRAWING

DRAWN

TOLERANCING PER:

USED ON

LOWER PULLEY KIT SERIES 

DNU

AS NOTED

APPLICATION

1

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783921 PULLEY ASSEMBLY 1
2 783536 PULLEY GUARD 1
3 773108 WASHER, FLAT 7/16" GRADE 8 1
4 772505 NUT, INSERT JAM M12 1
5 771166 High-Strength Class 10.9 Steel Hex Head Screw 1

6 783069 SHIM, 2600 PULLEY GUARD 1

SCALE 1 : 3
DETAIL A

5

2

3 1

NOTE: KIT INCLUDES PARTS 1,2,3,4,5. 
MASTS AND OTHER HARDWARE FOR ASSEMBLY REFERANCE ONLY.

6

4
NOTE: SHIM IS ONLY USED ON 2600 SERIES LIFT.
LIFTS:2000/2100/2500/EVENTER20/25 DO NOT USE SHIM

779070 LOWER PULLEY KIT



UPPER PULLEY KIT ASSEMBLY (783921)

2600 SERIES

2000 SERIES
2100 SERIES

2500 SERIES

EVENTER 20/25

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

  BEND 

(2000/2100/2500/2600/EVENTER2025)

A
DO NOT SCALE DRAWING

783924
SHEET 1 OF 1

11-30-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

MATERIAL

ASSEMBLEYKIT 

TOLERANCING PER:
INTERPRET GEOMETRIC

UPPER PULLEY MOUNTING BRACKET 

NEXT ASSY

TWO PLACE DECIMAL  

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A CREATED NEW SUBASSEMBLY USING NEW ALUMINUM PULLEY TO MATCH 
PRODUCTION 8-23-17 MDD

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
2 783536 PULLEY GUARD 1
3 783921 PULLEY ASSEMBLY 1
4 773108 WASHER, FLAT 7/16" GRADE 8 2
5 772505 NUT, INSERT JAM M12 1
6 771166 High-Strength Class 10.9 Steel Hex 

Head Screw 1

7 783484 PLATE, TOP PULLEY MOUNT 2600 1
1

2

4

4
5

6

7

783924 UPPER PULLEY KIT

2600 SERIES

2000 SERIES
2100 SERIES

2500 SERIES

EVENTER 20/25

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

  BEND 

(2000/2100/2500/2600/EVENTER2025)

A
DO NOT SCALE DRAWING

783924
SHEET 1 OF 1

11-30-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

MATERIAL

ASSEMBLEYKIT 

TOLERANCING PER:
INTERPRET GEOMETRIC

UPPER PULLEY MOUNTING BRACKET 

NEXT ASSY

TWO PLACE DECIMAL  

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A CREATED NEW SUBASSEMBLY USING NEW ALUMINUM PULLEY TO MATCH 
PRODUCTION 8-23-17 MDD

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
2 783536 PULLEY GUARD 1
3 783921 PULLEY ASSEMBLY 1
4 773108 WASHER, FLAT 7/16" GRADE 8 2
5 772505 NUT, INSERT JAM M12 1
6 771166 High-Strength Class 10.9 Steel Hex 

Head Screw 1

7 783484 PLATE, TOP PULLEY MOUNT 2600 1
1

2

4

4
5

6

7

783924 UPPER PULLEY KIT

2600 SERIES

2000 SERIES
2100 SERIES

2500 SERIES

EVENTER 20/25

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

  BEND 

(2000/2100/2500/2600/EVENTER2025)

A
DO NOT SCALE DRAWING

783924
SHEET 1 OF 1

11-30-21PER

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

MATERIAL

ASSEMBLEYKIT 

TOLERANCING PER:
INTERPRET GEOMETRIC

UPPER PULLEY MOUNTING BRACKET 

NEXT ASSY

TWO PLACE DECIMAL  

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A CREATED NEW SUBASSEMBLY USING NEW ALUMINUM PULLEY TO MATCH 
PRODUCTION 8-23-17 MDD

ITEM 
NO.

PART 
NUMBER DESCRIPTION QT

Y.
1 783489 UPPER PULLEY BRACKET, 2600 SERIES 1
2 783536 PULLEY GUARD 1
3 783921 PULLEY ASSEMBLY 1
4 773108 WASHER, FLAT 7/16" GRADE 8 2
5 772505 NUT, INSERT JAM M12 1
6 771166 High-Strength Class 10.9 Steel Hex 

Head Screw 1

7 783484 PLATE, TOP PULLEY MOUNT 2600 1
1

2

4

4
5

6

7

783924 UPPER PULLEY KIT



CARRIAGE ASSEMBLY (783533)

7XXXX

7XXXX
X

210

D

C

B

A
A

B

C

6 113 9 511 48

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
783533

SCALE: 
3

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

7

UNLESS OTHERWISE SPECIFIED

13

CONTAINED IN THIS 
THE INFORMATION 

12

DO NOT SCALE DRAWING

D

11

12

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

CARRIAGE ASSEMBLY

AS NOTED
FINISH DNU

36.647 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1910

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783534 CARRIAGE 1

2 783478 BACK PLATE WELDMENT 1

3 783536 PULLEY GUARD 1

4 783921 PULLEY ASSEMBLY 1

5 773108 WASHER, FLAT 7/16" GRADE 8 1

6 783540 MAST ROLLER 4

7 783575 STOP BLOCK 2

8 771350 SCREW, SHOULDER 1/2 X 1/2 4

9 772350 NUT, INSERT JAM 3/8 - 16 4

10 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2

11 771166 M12-1.75 x 40MM HI-STRENGTH 10.9 GRADE 1

12 772357 NUT, INSERT LOCK 1/2 - 13 2

13 772800 NUT, INSERT LOCK 12MM 1

9

1

12

13

12

10

6

8

2

7

10

3

5

4 11

7

7XXXX

7XXXX
X

210

D

C

B

A
A

B

C

6 113 9 511 48

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

IN PART OR AS A WHOLE 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO. REV
PERMISSION OF SUMNER 

TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

SHEET 1 OF 1
783533

SCALE: 
3

PROPRIETARY AND CONFIDENTIAL

DRAWING IS THE SOLE 

7

UNLESS OTHERWISE SPECIFIED

13

CONTAINED IN THIS 
THE INFORMATION 

12

DO NOT SCALE DRAWING

D

11

12

INTERPRET GEOMETRIC

.005

NOTES/COMMENTS:

CARRIAGE ASSEMBLY

AS NOTED
FINISH DNU

36.647 LBS.

MATERIAL

DNU

MATERIAL CODE

DNU
DNUDNU
DNUDNUDNU

DNU
DNU
DNU

NEXT ASSEMBLY

PARTS PER UNIT

E E

WEIGHT

8 6 5 4 3 2 1910

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .01
THREE PLACE DECIMAL:     

7

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

BREAK ALL EDGES1.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 783534 CARRIAGE 1

2 783478 BACK PLATE WELDMENT 1

3 783536 PULLEY GUARD 1

4 783921 PULLEY ASSEMBLY 1

5 773108 WASHER, FLAT 7/16" GRADE 8 1

6 783540 MAST ROLLER 4

7 783575 STOP BLOCK 2

8 771350 SCREW, SHOULDER 1/2 X 1/2 4

9 772350 NUT, INSERT JAM 3/8 - 16 4

10 771257 SCREW, SHC 1/2 - 13 X 1 - 1/2 2

11 771166 M12-1.75 x 40MM HI-STRENGTH 10.9 GRADE 1

12 772357 NUT, INSERT LOCK 1/2 - 13 2

13 772800 NUT, INSERT LOCK 12MM 1

9

1

12

13

12

10

6

8

2

7

10

3

5

4 11

7



MAST BRAKE ASSEMBLY

MAST BRAKE KIT (PN:783881)

MAST BRAKE ASSEMBLY



2000/2100 SERIES FORK ASSEMBLY (783653)



FORK EXTENSION KIT ASSEMBLY (783691)

QTY.



BASE ASSEMBLY (783750)



FRONT LEG ASSEMBLY (783730)



OUTRIGGER ASSEMBLY (783935)



10 IN.  WHEEL KIT ASSEMBLY (783736)



LEG LOCK ASSEMBLY (783746)



NL WINCH ASSEMBLY (784490)



MAST HOLD DOWN ASSEMBLY (783040)



OUTRIGGER LOCK ASSEMBLY (783940)

OUTRIGGER SUPPORT TUBE STUB LOCKS 
ASSEMBLY INSTALLED TO SUPPORT THE 
ASSEMBLY DURING SHIPMENT AND IS TO BE 
DISCARDED BEFORE INSTALLATION.



OUTRIGGER LOCK KIT (783945)



SPREADER PLATE ASSEMBLY (783582)

SHEAVE, RAB-222 (2") Z-22


